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Table 1 Specimens & slip test results

Lo e Lo Steel: SM50C
g =i ] Oy= 35, Omax= 54 *Iimed
G/ \C& El=33%

45759075 45 Bolt : F10T M22x135 .
% o = | Oy=1061*ImmiOmax=112.6"Ymnmt
& g, & CGiContactgage  El=17.9%
(11000 mm)

Surface | Coating , |Surioce Sip p =
Treatment | Tricknessimm| Rmos@ mm) | B0 (1) | Coettciert | B
e i " RN
Zn- Silicate % ¢ L4895 _1.0.68 o
iy 75 6 2123 vk 0 g ~1066:0029
44.7 0.64
ae | oo
44 ; .
1382 4 2123 pei-q--geg - 106720022
45.5 0.64
2 44 0.78
Zn-Al . s _45.2_ | 082 ;...
Metallizing 605 697 W5 il R
45.0 0.75
X1 Gage length = 25 mm, Data:n=16
Photo 1 Load frame & specimens X2 Zn:70%, Al;30%
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Fig. 2 Sustained loading test results Time (h)
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